
 

 

 

A Cost-Benefit Analysis of a Reverse Osmosis 

Desalination Plant with and without Advanced 

Energy Recovery Devices 

 

 

Alaleh Abbasighadi 

 

 

 

 

 

 

Submitted to the 

Institute of Graduate Studies and Research 

in partial fulfillment of the requirements for the Degree of 

 

 

 

 

 

 

 

Master of Science 

in 

Banking and Finance 

 

 

 

 

Eastern Mediterranean University 

February 2013 

Gazimağusa, North Cyprus  



 

 

 

Approval of the Institute of Graduate Studies and Research 

  

 

          

           

           

           Prof. Dr. Elvan Yılmaz 

                    Director  

 

 

I certify that this thesis satisfies the requirements as a thesis for the degree of Master 
[...]
capital cost of the project and is determined to be less than 2 percent per year (Younos, 

2005). 

Table 2: Classification of Costs in SWRO Desalination Plant 

 
  



 

22 

 

3.3 Two Main Factors of the Water Production Cost in SWRO Plants  

Energy consumption (electricity) and membrane replacement costs are the major factors 

which affect water production cost. These two factors constitute almost 30 to 50 percent 

of the total water production cost and 75 percent of the operating cost. It is reported that 

based on electricity cost, especially for a small capacity plant, 75 to 85% of the total 

water production cost is electricity consumption (S.A. Avlonitis et al, 2003). 

 
Figure 6: Desalination Plant Costs Breakdown 

Source: www.Lenttech.com.2011 

3.4 Energy Consumption in SWRO Desalination Method 

In a SWRO desalination system, the amount of energy which is required can be 

expressed as specific energy — the energy required per unit output of permeate — and 

can be evaluated with following equations:  



 

23 

 

  SE = (    +    +   ) /                        (1)  

 

 SE= [   (   -  )/     +    (   -    )/     +      /    /       (2) 

 

Where SE is specific energy consumption of SWRO system,     is the energy 

consumption of  a high-pressure pump,     expresses the energy consumption of the 

booster pump,      is the energy consumption of the supply pump,   is the flow rate of 

permeate,     is the flow rate of the high-pressure pump,     is the outlet pressure of 

the high-pressure pump,    is the feed water pressure to the high pressure pump,     is 

the efficiency rate of the motor and high-pressure pump,    is the flow rate of the 

booster pump ,     is the inlet pressure of the booster pump,     is the efficiency rate of  

the booster pump and motor,    is the flow rate of the booster pump, and     is the 

efficiency rate of the supply pump and motor. It should be mentioned that for calculating 

energy consumption of SWRO plants with different ERDs, only the high pressure and 

booster pumps’ energy consumption are considered in the equation. This difference is 

relatively due to the variation of important requirements in the pretreatment process and 

supply pumping (Stover, 2006). 

 

Figure 7: Schematic Diagram of the SWRO System  



 

24 

 

Several factors have an effect on the energy consumption of seawater desalination 

plants, such as: 

• The feed water concentration  

• The desalination method  

• The seawater’s chemical and physical features  

• The existence of an energy recovery system in the plant as well as its type  

• The desalination plant location  

• The plant capacity (S.A. Avlonitis et al, 2003) 

3.5 Cost Trends 

As we know, in SWRO desalination plants, the energy consumption cost is one of the 

major factors in the constitution of its total operating cost and water production cost. 

During the past decade, due to advance development in sea water desalination 

technology, the specific energy consumption of desalination plants has been reduced 

which has caused decreased electricity costs. 

 This process significantly dropped the total cost of desalination and increased seawater 

desalination attractiveness for policy makers as an affordable instrument to solve water 

scarcity (Nir Becker et al, 2010). This downward trend is represented in the following 

figure (WaterUseAssociation, 2012).  



 

25 

 

 
Figure 8: SWRO Cost Trend 

Source: Water costs for San Diego, Monterey, Perth, Sydney, and Barcelona 

3.6 Model Specification 

Our model uses seawater reverse osmosis technology for desalination and for energy 

savings we applied an isobaric Energy Recovery Device for our model. Isobaric energy 

recovery devices have considerable benefits for an SWRO plant. As mentioned before, 

isobaric devices have unlimited capacity in comparison to centrifugal devices. These 

devices decrease costs of high-pressure pumps, have high efficiency rates in recovering 

the energy, and they are flexible in operation. Among isobaric energy recovery devices 

the PX Pressure Exchanger is commercially available and offers the following 

advantages: 

 No customization requirement  

 Easy operation (easy startup, easy shutdown) 

 Maintenance -free   



 

26 

 

 High efficiency  

 Low pulsation 

 Long life 

These advantages in PX design and operational characteristics create incredible growth 

and success in sea water reverse osmosis desalination process and make it the best 

choice for an energy recovery device in the desalination process (ERI, 2012). 

For our model we chose Px-260 which is a new generation of pressure exchanger energy 

recovery device. The PX-260 device can manage brine flow rates of 50–59 m3/hr (220 

to 260 gpm) which is equivalent to 41 to 48 m3/hr (181 to 211 gpm ) permeate flow 

rates when the operating recovery rate is 45%. It should be mentioned that for attaining 

considered capacity, the PX- 260 units may be used together in multiples, exactly like all 

other ERI PX® units. When we can operate with these manifold units in parallel, it 

means that we can manage different seawater reverse osmosis train sizes with PX 

technology and no limitation exists for this technology. For example, in one plant with a 

240,000 m3/day (63 MGD) capacity, a 65-Series PX Pressure Exchanger technology has 

been installed. Generally speaking, PX technology is well suited for even higher 

desalination plant capacity. Due to the positive displacement principle which is applied 

in the PX Pressure Exchanger (PX®) technology, costs of water production are reduce 

by approximately 60%.  



 

27 

 

3.6.1 Raw Water Supply System 

Raw water quality of desalination plant is a fundamental factor during the operational 

life of a plant and it is not exaggeration to say that it can also put the whole project in 

danger and can increase costs of operating and maintenance. For designing and 

improving the raw water intake system and membrane pre-treatment systems for 

seawater desalination plants, enough time and resources should be spent. Doing hydro-

geological studies on the expected region which will be the water supply source is the 

first step. In our model we use surface water sources. It is necessary to determine the 

water salinity review yearly because the levels of water temperature and water PH can 

change seasonally. For membrane treatment evaluation some water elements should be 

considered such as: 

Table 3: Water Quality Analysis 

  



 

28 

 

Surface water intake systems should be located where the water variation is low and the 

water is collected above seabed. The feed water salinity in this case (the Mediterranean 

seawater characteristics) is high (TDS between 38,000 and 40,000 ppm at a temperature 

ranging between 16 and 25 degrees Celsius) (Bellot, 2004). 

To prevent bio-fouling problems, the seawater intake system needs periodic maintenance 

and disinfection. The plant desalination process facilities should be designed with 

sufficient isolation valves, access for pulling pumps, instruments of diverting 

disinfection flushing water so chlorinated water is not directed to the RO plant. Most 

operational problems of seawater desalination plants are due to feed water intake 

systems. Therefore, it is obligatory for the system to be monitored and repaired 

constantly. 

3.6.2 Physical Pre-treatment Facilities 

The process of pre-treatment in SWRO plants includes many steps and barriers to keep 

large particles in the raw water from reaching the membrane. Both physical water pre-

treatment and chemical water pre-treatment are utilized to keep the membranes from 

fouling. 

The cartridge filter is the industry standard for the reverse osmosis pretreatment process. 

It contains pressure-rated housing, usually stainless steel, which consists of numerous 

disposal filter elements. The filter elements are typically string-wound polypropylene or 

melt brown elements, 2 ½ in diameter by 30 or 40 long. They can have rating from 1 to 

20 microns; usually 5 micron is used in the RO industry.  



 

29 

 

The elements of a filter can extensively change the efficiency of the desalination 

process, and therefore can extensively affect desalination costs. The cartridge filter is in 

place as a last line defense to protect the membranes and RO feed pumps from 

occasional upsets or particulate matter that may enter the raw water feed from line break 

or other maintenance. Changing or replacing the cartridge filter elements is moderately 

expensive and also it is labor intensive. 

 3.6.3 System Design  

In our model, feed water is transferred from the sea to the plant desalination system 

through a 1200 mm diameter pipeline and at the intake there should be screen to avoid 

the entrance of fish and sea plants to the pipeline. The next step is chlorination of the 

feed water with sodium hydrochloride and PH adjustment with sulphuric acid. After this, 

the seawater is pumped to the main building for the desalination process. 

 After that, for coalescence and flocculation of the sweater colloids, injecting ferric 

chloride and polyelectrolyte is necessary. Then the seawater is filtered through six 

gravity dual media which are made of gravel, silica and anthracite for elimination of all 

solid matter above a certain size. After these processes, the filtered feed water is pumped 

to polypropylene wound cartridge filters. 

The significant role of these filters is to prevent membrane fouling by guaranteeing that 

no particles above a standard size can reach the membranes. After these pre-treatment 

processes, the high pressure pumps will pressurize seawater to the membranes where the 

seawater is desalinated (Bellot, 2004).  



 

30 

 

After passing the water through the membranes for the desalination process, the 

produced water should be transferred to ground storage tanks for adding lime and carbon 

dioxide to adjust the product water PH and to decrease the water hardness. After 

finishing this post-treatment process, the water is ready to distribute. 

 
Figure 9: SWRO Desalination Plant Process Diagram 

To reach the proposed capacity of large plants like the plant capacity in this study, 

several RO or membrane trains are required. For achieving the purpose of our study, we 

have 5 RO trains and each of them has a capacity of 13200m
3
 per day (this means that 

the total daily capacity of our plant is 66000 m
3
/ day). The number of reverse osmosis 

membranes is approximately 15 and the recovery rate is 40 %. In Figure 9, our SWRO 

desalination plant process diagram is illustrated.   



 

31 

 

 

Chapter 4 

4 FINANCIAL ANALYSIS OF THE LEVELIZED COST OF 

WATER (LCOW) 

4.1 Financial Analysis from Perspective of Independent Water 

Producer (IWP) 

During the past two decades the cost of desalinated water from seawater reverses 

osmosis desalination plants has decreased rapidly. This cost reduction is related to 

applying energy recovery devices (EDRs) in seawater desalination process.  

The levelized cost of water (LCOW) allows one to make a comparison of water 

generation technologies on the basis of average costs per cubic meter of water produced. 

The performance of an investment in a water project can be considered from different 

perspective. In this study we evaluate the LCOW analysis from the independent water 

producer (IWP) perspective under base case scenario (desalination plants without energy 

recovery device) and incentive case scenario (desalination plants with energy recovery 

device). This is will allow to determinet the cost effectiveness of applying EDRs in 

seawater desalination plants and to evaluate the financial attractiveness of a water 

project.  



 

32 

 

Cost of Water: To calculate a levelized cost of water (LCOW), the revenue stream of a 

water project is discounted using a standard rate (or possibly the project's IRR) to yield a 

PV. This PV is levelized to an annual payment and then divided by the project’s annual 

water output to yield a value in cents per kWh. The LCOW is often used by water policy 

analysts and project evaluators to develop first-order assessments of a project’s 

attractiveness. The levelized cost of water defines the stream of revenue that minimally 

meets the requirements for equity return and minimum debt coverage ratio. In this 

chapter we will discuss the levelized cost of water as a financial criterion to evaluate 

project viability. 

4.2 Scenarios 

In this study two scenarios are considered under different sets of assumptions. Results 

are obtained for each one of them separately: 

4.2.1 Scenario I: Specific Energy Consumption of Reverse Osmosis Desalination 

Plants without Energy Recovery Device Installation  

The chief purpose of this scenario’s analysis is to determine the specific energy 

consumption and operation costs associated with the project without considering the 

addition of an energy recovery device to the desalination plant. The levelized cost of 

water is calculated at the plant gate. It should be noted that no interruption or shut down 

is considered for plant operating times and in this scenario all distributional aspects like 

distribution cost and leakage are eliminated due to the assumption that water will be sold 

at the gate. The prices of electricity are assumed as project inputs regardless of any 

peak/off-peak hour considerations.  



 

33 

 

4.2.2 Scenario II: Specific Energy Consumption of Reverse Osmosis Desalination 

Plants with Energy Recovery Device Installation  

In this scenario the main aim is to calculate the specific energy requirements of the 

desalination process in this study as well as to calculate the levelized cost of water while 

considering an energy recovery device for the plant. We want to determine the 

effectiveness of installing ERDs on the energy consumption of the project and its 

operating cost. 

4.3 The Energy Consumption Comparison between Two Scenarios  

The energy consumption of our project (for a daily capacity of 66,000 m3/day) before 

installation of the energy recovery device (PX-260) is 1590.48 KWh/hr per train. This 

amount of energy consumption is calculated by considering the energy consumption of 

high-pressure pumps, booster pumps’ energy consumed and feed water supply pumps’ 

energy consumed. It is expected that after installation of an energy recovery device this 

amount will be reduced to 1480.09 KWh/hr per train, due to the elimination of the feed 

water supply pumps’ energy consumed. This is relative because of the pretreatment 

variations and supply pumping requirements.  Now for achieving the required energy per 

unit of permeates output, we should calculate the specific energy consumption of the 

project (SEC). For attaining the specific energy consumption of the project, the total 

energy requirement should be divided by the project permeate flow rate (550 m3/hr per 

train).  



 

34 

 

 Therefore the SEC of scenario Ι (without energy recovery device) is calculated by 

dividing 1590 KWh/hr energy requirement per train by the permeate flow rate (550 

m3/hr) per train which results in a specific energy consumption of around 2.89 KWh/m3 

for each train. For scenario ΙΙ (with energy recovery device) the specific energy 

consumption is approximately 2.69 KWh/m3 per train. This amount is the result of 

dividing 1480.09 KWh/hr energy requirements per train by the permeate flow rate (550 

M3/hr per train). As you can see, by installing an energy recovery device, a 0.20 

KWh/hr energy saving for each train will reduce the energy consumption cost. The 

results for the energy consumption of both two scenarios are illustrated below: 

Table 4: Specific Energy Consumption without ERDs 

Electricity Consumption: scenario Ι 

  Energy requirement  1590.48 (KW/hr.) 